

An ISO 9001: 2008 CO.

COATINGS & COATINGS (India) Pvt.Ltd.

Factory: j-55 Audyogie Vasahat.M.I.D.C Taloja.Dist-Raigad



CERTIFICATE OF ANALYSIS

REF No: - M/S.

Name of product: - IPA

Batch no:-

Invoice No: -

Date:-

PARAMETER:	SPECIFICATION:	RESULTS:
Assay (% vol)	99.0% Min.	99.95 %
Specific Gravity @ 25°/25°C	0.783 – 0.787	0.7831
Refractive Index @ 20°C	1.376 – 1.378	1.3772
Description	To Pass	Passes
Solubility	To Pass	Passes
Identification by IR	To Pass	Passes
Nonvolatile Residue	2.5 mg(0.005%)Max.	0.3 mg
Acidity (mL of 0.02 NaOH)	<0.7 mLs	0.25 mL
Color, Pt-Co	10 Max.	<5
Residual Solvents	To Report	Compliant

Tested By
Pandya

Approved By
Mumbaikar